NORMAN

NIPPY
MARK III

General Spares
List

PRICE 2/-



AT

HORMAN MARK ITT NIPPY (MI~VAL WiGI

Descriptioa

Frame centrs
Combined rear steys & carrisr
Bottom frame bolt 6 x 7/16 BSF

Bottom frame boli washer 7/16% plain

Bottom frame bolt mub 7/16% BSF
ke

&
o
Q
H
Hh
3
=
4]
w

Lol
it
9]
[$4]

. |-$
~J]
e
!.._l
[@)

b=

o
Top frame bolt 53" x £% BSF
8]

Top freme washer €7 plain

Top frame bolt nut £ BSF

Top freme spacer £%

Stand spring anchor stud

Stand spring anchor stud nut 5/16" RSP
Stand spring anchor stud washer 5/1% plain
Chain guard

)
‘(\3
2
O
o
bt
o
1]
o8
(0]
I © T
o
O
pet |
ot
1633
)
s
]
b
A\
=
b
wn

Spacers 1+ x &+ D x 5/16% D

£

Petrol tap

AL o =
Tap fibre washer
m - = 3

Tank filler cap

9820

Mhl ~ C30H
Mol - 032
5820

9716

OO D
i
J 0N g

ME1-040M

ML ~ 042

ME 7

Jt

- 70
- 701
- 702

Yozd

Yond
LR OR

&
t...]

FRS]

b

o

HoH O N R s

I e R b

=t

HoOF N N N R W 00N e R R =

[

O~

-

=

bl

\n

| =

I~

=3 W

Ut

15

]

AV

el S A Y S A T I T o T

bt
j-

No~Nn R



FORK SECTION,

. Desceription

Part Ho.

L
o

Se

2

Price Iz2ca,

fon
B

Fork complete
Pork girder assembly

G
Fork crown plate

Fork crown belts 1 x 5/16 BSF

- Fork crown washer 5/16 plain

Fork crown nuts 5/16 BSF Simmonds
Fork crown dist. piece :

Fork crowa csble grommeh

Head lock nut

Head cdistance piece

Fork crown race

Head ball bearings 2/16"

Fork link ¢/w spring & bush-
3

Fork spring

Fork links

Fork 1link bush

Fork link rivets

Top spring anchor pia-
"Anchor pin circlip

Fork spring stop in rear
Step pin eirelip

Fork spring stop pin front
Stop pin circlip

e

ubber buffer rear

_ Rubber huffer front

Fork link swivel pins

Swivel pin nuts § Simmonds
Swivel pin lubriecator

Fork link pinch bolt 1 x 5/16 BSF
Pinch bols washer 5/16 spring
Headlamp cowl

Covl zitachment scrows 2/16 x &

. Cowl abitachment washers 2/16 plain.

Headlamp cowl {New patt, )

LFK 1
LFK 2

LFK 2

LFX 4
9821

9736

LT 5
LFX 6
LFK 7
LFX 8

- LFK 9

LFK 10
LEX 11
LF¥¥ 12

LFK 13
MFK 4
LFK 15
MFK 5
LFK 17
MFK &
MFK 7
WFK 8
MFK 7
LFX 18
MFK 7
MFK 9
MFX 12
MFK 15/16
MFE 17
LFK 21
LFK 22
3857

LFK 23
LFK 25
LFK 26
LFK 23/Np

T ST S I sl Ik IR M SIS ol o

OOy DN NN NN NN DN o

7
3

8

10
3

]
18}

LS e L

15

\J

,_Jo\-o\ms_owmz\)\o\_n_u_guimpxoOm_h\hmi‘“‘m’\imP-F“'\QNN

HoY oo n WWw

[.-.!
=

O~



FANDLES

5_ TR
AR SECTION,

Fulerum pin

Fuleruz pin

Clutch 1
Roller
Clutch lever fulcrum pin
Fulerws pin nut - BSF Simmonds

Clutch lever bra ket

Trigger lever spring
Clanmp

Clzmp screvs
Grip
Front brake

Clutch cable

Throttle cable

Pedals
L.H. Crenk
R.E. Crank

Crank cotters &%

18/08?
sl
70/106
18/937
18/962
18/703

e T S R S S e S e T = = A = U S e

o

b

|_..l

s

‘._1

1‘-.»1

Pescription Fart Ho. Qty Prige each

2a S. d
Handlebar only for speedo & clock I3 1 & 5 i
Handlebar only for spcedo IH 2 1 & 5 i
Specedo aad clock hole dise M 61 - 516 1 i 5
Bxpaader bolb MH 2 1 3 O
‘Expander Bolt cone ME 3 1 6
Expander bolt washer 5/16 pln IE 28 1 7
Twistgrip & front breke lever asse:bly  368/8 1 14 g
Twistgrip bottom half body 3468/008 1 5 9
Twistgrip top half body 368/002 1 2 !
Twistgrip rotor 368/003 1 2 9
Twistgrip rubser 506/023 1 : 3
Friction spring 366/007 1 10
Friction adj. scraw 306/005 1 7
Friction adj, screw nut 3/16 nut 16/1010 1 2

2

U
oW W o

Ui
-
QO

\n B o
wo\w

O OWwW W o Pk~ ow

U

A
l.._l
[..J

0
o~ b

¢ O

et



MUDGUARD SECTION, | S

Description Part No. i g8 £. Se
Front mudguarcd . , M 61 = 300 . ] 1 3 di
Front guard fixing bolb § x 5/16 1 6
Front gusprd fixdine bolt washer

5/16 BSF pln 9821 1 £
Front guard fixing beolt washer

5/16 locking 9837 1 -
Frort guerd fixing bolt nut 5/16 587 A7L7 1 2
Frt., Gd. Btm, Fixing screw

fs—J

L x L bind head. 2 2
Frt., G4, Bim. Fixing Screw iuts R 2 3
Resr mudguard M &1 - 301 2 1 14 A

Rear mudguard fixing bolt 1 x § BSF

[
L

Resr mudgusrd fixing bolt washer

% concave 2 5
Fear mudguard fixing bolt washer

+ spring - 9856 3 3 2
Rear mudzuerd Tixing bolt nub

+ BSF pln 9716 i 2
B/gd., froat stud washer 4 pin 9820 2 1
R/gd, front stud washer + concave 1 2
R/gd. front stud washer & spring 2856 + 1
R/gd. front stud nw 4 BSF pln 9716 1
Resr nunber pl

hel
o
wm
i
[
]
o

Reer number hood

i
o
‘,_.J
i
3
=

Rear number bolt & x ¢ BSF

8]
ST L° I o TR B

Rear numbcr hood bolt 1 x -+ 58P

i

2l

2

p 1
Rear number washers 4+ pln 9820 L 1
Rear number washers + spring 9856 2 1
Rear number hood washer } pln 9820 2 1
Rear nuzber hood washer + gpring 9856 1 1
Rear number nuts {plate) 4 BSF pla 9716 2 i
B/number plate hood mits 3 BSF pln 9716 : 1

STAMD SECTION,
Stand M 61l - A50 1 16 0
Stand spriz : MS 2 8 1 0
Stand pivot bolt 2% x 5/16 BSF LS 3 L 3
Stand pivot bolt washer 5/16 pln 9821 2 i)
Stand pivot bolt nut 5/16 BSF Simmonds 9736 1 6



s

Description Part No, Gty Price Each,
L. 8, d.

Front wheel etc., with Forni Hub,
Front wheel complebte less Tyre & Tube M61 - 600F 55 3 3 8
Front hub complete M61 - 6017 1 2 10 8
Froat hub shell Mol - 502F 3 1 & 9
Brake side plete complete with

cam, lever, shoes and springs 61 - 603F 1 i 5 2
Brake side plate bars MOL - HOLF 1 7 2
Brake shoe complete L.H, M6l - 607F 1 6 5
Brake shoe complete R.H. Mol - 6087 3 6 5
Brake linings and Mol = 6117 1 g 3 & pr.
Rivets MAl — HL2F 1pr
Wheel spindle only M61 —~ 615F 1 3 &
Ball cups M1 - 616F 2 9
Ball bearings 2" BE 29 2
Wheel cones Mo1-6177 2 1 2
Dust cover ¥61-519F 2 L
Tap washer M6l ~-523F 2 2
Lock nut Mel - 621F 4 L
Cam lock nuh M6l = BAOF i 4
Cem washer Mol = G41F 1 2
Brake lever Mbl - 605F 1 1 4
Breke cam M61 ~ 6057 2 3 8
Wheel nub M6l - 620 2 34
Spacer M6l «~ ERLF 2 3
Rear Wheel comrlete with Fornl Hub,

Rear wheel compiete less tyre,
tube and sprocket MOL ~ &50F z 4 5 8
Rear hub compleie (Forni) MOl - 651F 1 3 4 2
Rsar hub shell M6l - 652F i 1 i5 0
Brake plate bare M61 - 654F 3 7 1
Breke plate c/w cam, lever shoes
and springs M61 - 653F 1 : 4 T |
Brake shoe L.H. comp. 61 - 607F 1 & 5
Brake shoe R.E. comp, M6l - 6Q8F 1 6 5
Spindle bare M6l - H65F 1 5 9



WIEELS {Cont'd), 6.
Doscription Part HNo, Qtr. Price Bach
e S. G,
e
Rear whesl complete with Forrmi Hub
Spindie ¢/w cups, cones etcC., MOL = GOLF 1 i 1
Cone lock mubs ' M6l - 6217 : ) 5
Cone Washer Mhl - 6707 2 2
Gups Mol ~ HL6F A S
Ball bearings 3% BHR9 : 20 j 2
Cones M6l - BETF 2 i P
Distance Piece M6l =~ H73F 1 9
Dust caps M6L - 619F 2 5
Spindle washer M6l - &77F 2 2
Spindlé nut ¥l - 678F 2 10
Cam nut MOL - GLCF 1 2
Cam washer MOl - 6ALF 1 2
Sprecket bolt washer M6l ~632F 5 2
Cam lever M6l -~ 655F- & 3 10
Brake cam ME1 - GOEF 3 3 3
Brake plate nub Mol =579F 2 4
Brake plate washer MOl = 674 2 2
Brake shoe springs M6l -613F 2 5
Rear wheel sprocket 32T W1 - 63CF 1 8 4
Rear sprocket bolis Mol - 68LF 5 3
Chain adjusters MW 56 2 9
Rear wheel sprocket 32T Ml ~ 680 M 1 8 4
Rear wheel sprocket bolts 3" BSF M61-681F g 3
Rear whesl snrocke® bolt washers
| {3 locking) Mol ~ H82F 5 1
Driving chain LD 105 links M1l - 685 I & Mfgz, price,
Rear brake rod S MAL - 415 M £ 3. B
Rear brake rod split pin 1/16% pin MW 67 1 e
Rear brake rod washer 4" pin 9820 1 i
Rear breke rod locknrut 4% BSF, W 156 1 r3
Rear brake rod adjuster nut BH 21 1 1 &
Tyre 23 x 2,00 MW 29 2 Mfz. price.
Tube 23 x 2.00 W30 2 " "
Rim tape MW 31 2 i i



LIGHTING SET SECTION,

3 = T - e e f?
Description Part Ho, Qty Price Each,
£ S. de

. Light Unit, Less Bulbs, Old Patt, HL/1 1 5 0
Light Unit ® i Hew Mp1 -S11 1 > @
" " Pixing screws 1lx 3" BA i 3 2
Lamp rim old patt, NLl/2 1 5 C
"® ney M LON/2 1 & 0
Lamp glass 4LON/3 1 2 9
Headlamp bulb 6év 15/15W JA A L Mfg. price
Bulb holder 4LON/5 1 3 38
Reflector _ LON/10 3 5 0
GlassWires L0N/6 1 8.
Reflector Gasket LOE/7 1 6
Rim adjuster bracket ) old NL1/Z 1 4
Adjster tracket screws 3 pattern SB 21 2 2
+x 3 BA ) lamp
Top rim rixing catch ) rinm ML1/3 1 4
Top fixing screw jmm x 8mm )} ey B ¢ 3
Fixing screw nuts jmm nut 5 pattern 2 2
Bottom fixing sceey Ammx Som 3 iiﬁp s 2
ightingharness MAl, ~805D 1 &1 0
Terminal block ML 37 i 1 6
Handlebar switch HB 2 1 6 0
Cover complete with horn and
cut out buttons EB 1/1 1 2 6
Switch base with terminals HB 1/3 1 Lo
Terminal screws HB 1/9 6
Switch lever HB 1/11 1 i 3
Spring EB 1/12 1 3
Fixing clips HB 1/13 2
Roller HB 1/14 5 3
Clip. screw and nut HB 1/16 X 7
Tail lawp complete 39/E 1 g 6
Back plate with nuts 39/2 1 3 7
Washers & nuts for back plate 3/16 2 2
Moulding with reflector 39/3 ; ! 3 10
Moulding gasket 39/4 1 4 =
Bulb spring 38/7 1 L
Rear bulb 6v 3w SCC39 5 Mfg, price.
Front Moulding holding screws 39/5 2 4
4/C Horn Ac/3 3 12 6
Horn fixing screws & x 5 BA: . 02 A L 2
Caeble grommets, lighting cable M 6l ~ 5151 2 3

-m-
[
chk
L]



EXHAUST SECTION, &,
Description Part o, Q. Price Hach
£ g, ds
Exhaust pipe ¥ 6L - 550 1 11 3
Silencer LEL/2 1 i 3 6
Silencer Clip LEX/3 1 : 5
Clip, mut and bolt 1f x 3/16" 1 7
Silencer sthtachment bolt £ x 5/16% BSF 3 5
Silencer attachment nup 5/16% BSF 9717 & g
Silencer attachrent washer 5/16 locking 1 L
SPEEDOMETER SECTION.
Speedo complete M,P.H, 103 /Huret T 2 o 0
Speedo complete K.P.H, LO34/Huret g ! 2 0 0
Speedo head M.P.HE, LO4/Huret/MPE 1 1 ¢ O
" Speedo Head X.P.H, LOLA/Buret 1 ¥ 0 ©
Speedo Head Grommet M61=515 £ &
Speedo Gearbox LO6/Huret 1 A ¢ B ¢
Speedo Gable complete L05/Huret i & 9
Rear Number Plate Bracket Lo 11 4 . & 2
SUNDRIES SECTION.
Tyre Iaflator MSU 7 1 &
Saddle (Solo) Lo 1 1 i 5 0
Time clock 1.0 10 T Mfg, Price.
TOCL _SECTION,
Plug Spanner E, 7402 & 4 5
+ W x 5/16" Open Ended M 6L ~ 773 1 1 B
10 mm x 3/16 W Open Ended M 61 - 771 1 1 6
Magneto Feeler Gauge M, 2693 1 -6
Screwdriver M, 2715 1 2 6
Plastic Bag #361-799 ;! 6



CE BULIET

+ ]
i
wi

L3\

BsE, RoaR HUR,

Illus, Nos » HoeOF S Part X
1. Hub shell 3 BHL
2e Spindle. i BHZ
3 Brake side plate only k3 2H3
b, Brake cats. i Bk
5o Cam lever with roller. ¥ BHS
By Brake shce complete. | ipr BH6
7 ' Brake rciturn springs 2 BHY
Be £djusting cone. 1 BHB
Qe Fixed conc. 1 BHS
10. Ball bearings. 20 BH1O
i, Hub cups. | 2 BHll
T2, 7/16" x 3/4% washors, 2 BH12,
12, adjusting cong locknut, a1 BHIR
14, Spindle nuts. 2 BEIY
15, Brake side platec locknut. 3 BHIR,
16, Distance picce. 1 BiH16,.
17 Dust covers. 2 BiH17.
18. 0il retainipg folt. 2 BHASR,
192, Washer for folte. 2 BEIG.
20. Lover washer. 1 BH20
214 Brakc rod adjuster. & Bd21.

L B



{4 Z;m@swz

¢ L3dHS

cl

8

rdie® "

81

Y
,w.,
|
i
|

1

DO

''''''




¥QPED SERVICE BULLITIN NG, 25,

5 1 ) 7 . . o

e T N T —_——

g e fae bbb oot S

_Illgs.rﬁb,‘

1.
Ze
3%

15.
16,

Febe 1957,

Bralc return springs.

Ball cups
Ball becarings

Cann lever

A
Fs

ixed conc.
Locknmute.
Distance pieceo.

Loctmut.

Spacer.

Spindle nuts,

Plain washer §U

e booccoe e

ke shoe comple

te

o U shackle,
= 1 1 ¥ rivet
Adjusting cone.

11/3

No.off.
1

‘Plain washer 8" x 17g. x 11/16

o

ACTEE IS T\ S A T T T R =T SR S R I S A

]-\-.l

e V)

BE29



J
\,

1T -

 PRaETED——— LA |

i //wﬂﬂ,,wv/ﬁ., {0

iy N

T Mr_i..




SUPPIEMENTARY SPARES LIST COVERING SPRING FRAUE
MOPEDS .,

Desgeription : Part Noe No,. off rice each
e Ss Je
Frome ossesbly less spring units  MESP I 10 184a . 3
Bear fork end casting R.H, MSP1 1 1. 3a
Rear fork end casting L.H, MSP2 1 9% 7«
Guide Rod, M3P 2 Ss. Fa
Spring dust cups. MSPL 2 i S
Bronze bush (2 per fork end) MSP5 I Ge
Spring tube caps MSPe" - L 5
Springs MSP7 2 e Fn
Top dome nuts, MS P8 2 e
Bottom hexagon nuts,. ¥SP9 o e
Lubridators MSP10 5 H
Bottom spring washers HMSP11 2 Lo
Top toothed locking washers MsP12 2 L.
Rebound rubber s MSPL3 2 .
CHATRGUARD
Chainguord MCH/SP 1 e = D
SNC TNE COViRS
Engine cover IE MEL1/SP 4 10s 8.
Engine cover RH, ME2/8P 3 s Pe

b5 I O R S

o g
e
L]

B~

HJ
)
cr
H
@]
Pt
t
)
)
P
&
!-.J
f.-J
O
d
[0}
oF
l_j
EJ
o
b
t_‘:_j
oo
)
(0]

Rear wheel spindle MW35/8P 1 3 B
Brake anchor bolt. MW68/SP 1- e
Brake anchor bolt washers MW69/SP a2 T

| Brake anchor bolt simmonds nut. MW70/8P ;i Y,
] Driving chain 93L, 1MW61/8P 1 10s 2.

PRl o

Lot LS ptel Rl




IceniCAM
Information Service

www.icenicam.org.uk



